TECHNICAL SPECIFICATIONS

Quality :
Yarn Fiber

Gauge and Structure
Size

Packing

Pile Weight

Total Weight

Pile Height

Total Height

Primary Backing
Secondary Backing
Flammability test
Volatile Organic (VOC) :
Formaldehyde
Castor chair

Light Colorfastness
Dimensional Stability

Environmental Cert.

Quality Management

ISO-200

: 100% Polypropylene ( PP ) Solution Dyed
1 1/12 " Multi-level Loop Machine Tufted
: 50cm x 50 cm
: 24 pcs./ box (6 m?)
: £ 18 oz./yd? (610 g/m?)
: + 3,800 g/m?
:+3.5/4.0/4.5mm
:+6.5mm
: 100% Spun Bonded Polyester ( Non-Woven )
: PVC with Glass Fiber

- QB/T 2755-2005 Passed

GB18587-2001 A grade =< 0.500

: GB18587-2001 A grade = 0.500
: QB/T 2755-2005 < 0.15

: QB/T 2755-2005 =4.0 - 5.0

: QB/T 2755-2005 < 0.10

: C R | Green Label Plus GLP1151

: 1ISO-9001 : 2015 / ISO-14001 : 2015
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Product name

2 K R AL Commercial Carpet Co.,Ltd.
Inspected Body

B 7 0 AL Commercial Carpet Co.,Ltd.
Manufacturer

R 46 M AL Commercial Carpet Co,,Litd.
Client Name

W W2 \odel Test

Test category
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Test Report
No: XS§5-2020-019-1 page 1 of 2
e}
RS9 & cm: 50 x50
o4 Specilication
= dh 4 B c " -
‘arpet Tiles
l’mdncl name W b
Trade mark
&G Commercial Carpet B o B Bt 7% vicoed
Client name Co,,Ltd. Numbers of sample ’
7 Commercial Carpet [T
Manufacturer Co.,Ltd. Client's Tel LB0jr1705812
3 BRI R 1 Commercial Carpet s Si1DD
Inspected Body Co.,Ltd, Posteode
4 Y M A
T Ww;mg Industiidl Bumillug locatlon Product storchouse
Client's address Park,Donggang Development
: Zone,WuxiJiangsu,China. i 4y L 2 ]
1 : 2000 m
Sampling radix
b 3 2 '
ToskoRteriry Madel Test
¥ b R L HmAE S
020110 .0
Sample description Production date/Batch No. bt i
gh i IA Zhao Peng. Zhang Lei
Sample is perlect / Loop pile L
LRI 2020.11.17 (Sample) 3 e 2020.12.07
Date of Sampling 2020.11.25 (Arrival) Date of test - -
9 1 4 QB/T 27552005 & & mH 1. Appearance quality
Test Conclusion £Carpet tiles) Test items 2. Internal quality
‘_ l' ; ‘.
The test results show that the sample(s) is(are) lu) m ll}l\bsmndard {xy (esung
1 W 4 ik and evaluated as eligible products . . L‘ " }" A & 3
. Test conclusion | TR ; E
l! _— ’.’ ‘ o
.‘.- _HL .-ll. g T | .lr;- ‘-:.b .,;
N EIORE T IR
Date of the Issue: 2020-12-11
i 7k p
Remarks
i i i b ﬁ;}@g 183 s ’Z A
Approved by T Checked by Prepared by
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the passed grade

Test Report .
No: X8-2020-019-1 page 2 of 2
1 mi N o | bRHEd b 9 W M i AR S B
Test ltem Unit Criteria Practical Determined | Assessment
hi i , Lengtl -0,
Change ratio OrWldlll.ﬂJld % <0.15 ngth 02 —_—
length under castor chair test Width 0.04
Change ratio of width and length . Length =0.04
= i
due to the effects of heat and water % et Width —0.07 —
Emerging warps due to the o
effects of heat and water o =ls o Pgagd
Squareness Tolerance % =0.1 0.06 Passed
. Lengtl 499,
Claimed mim 500=500 ]\:"(ﬁtri 300 g
Width and length [ . ll' 5 ;” Passed
Tolerance % +0.1 m -
Width 0.06
Tult withdrawal force Loop pile N =240 33.9 Passed
~ 1 y ;’:5 5_6
Colour fastness to light grudi  —
(Xennon arc) =4 (light)
Lengthwise| 4—5
dry =4 g
. Widthwise | 4—5
Colour fastness to rubbing grade : Passed
Lengthwise| 4—5
wel 23
Widthwise 45
Afterflame time, Lengthwise| 0.0
Al i s =20 2 -
Flammability or erglow time Widthwise 0.0 Badedly
. 2 gy O .
burning ability (45°) Maximun of the Lengthwise 49
mm =100 i
damage length Widthwise 50
Fiber type and fiber content ’ a
ofthe carpét f1irfee Claimed o Nylon: 100 Nylon: 100
Fiber content of the carpet el Passed
. Minimum
surface is pure nylon or pure % =5 0.0
tolerance
wool
“lai 8 335 338
Mass of pile per unit area i gm fcated
above the substrate Minimum e
% s 0.9
tolerance
All the 6 items of
Appearance quality Appearance defects | appearance are up to Passed

i il

Remarks

CCSQICIQP/O0Y
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Test Report

Page | of 2

VRS
o S’fe«?ﬁgtitil fem: 50 % 50
: Carpet Tiles =
Product name W b
Trade mark
EAR A RS Commercial Carpet FE A BN St
Client name Co.,Ltd. Numbers of sample P
L (R (1] Commercial Carpet A%
Manufacturer Co,,Ltd. Client's Tel VA IRRT
a4 ﬁ’[l Commercial Carpet O 214199
Inspected Body Co.,Ltd. Postcode
. , i vl g :
SV E M Wuxing Industrial Sampling location Product storchouse
Client's add ) Park,Donggang Development
SRR~ Zone, Wuxi Jiangsu,China, il FY 3 8 2
" 2000 m
Sampling radix
£ 8 % %) Maodel Test
Test category
1 Ik ‘ ; A
Sample description Production date/Batch No. NS TR
. bl B A Zhao Peng. Zhang Lei
Sample is perfect / Laop pile Sampler
EURIER 2020.11.17 (Sample) ek NRR -
Date of Sampling 2020.11.25 CArrival) Date of test piis
GB 185872001
(I;:dg?:; f‘emml"_‘g;:nd Total Volatile Organio
W 4 404 e i gl 1 8 i 1 Compounds, Styrene,
Limitations of harmful ;
Test standards Test items Formaldehyde and 4
substances emitted from B et Bloxen
carpets,carpet cushions and i madd
adhesives)
; if‘ r' .
\\“t B,
The test results show that the sample(s) iq(are)’ ln llie standard n@ ‘A \
e LR grade by testing and evaluated as cnvaromnenl—pmtclc“vd pradquts ¥ s \i
Test conclusion | it J o =l
est conclusio &> ”"\w‘_ f_-._)
A ( :l‘ 0 ¥ " ‘J

Date of the lssuu 2020-1?,07

ik
Remarks
I i a; 451 ). K ‘
Approved by % Checked by Prepared by i
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No: X8-2020-019-2

A Y i 4

Test Report

Page 2 of 2

test method;

Description of |Chamber Volume: I m'; Test time: 24 h: Test temperature: 23 Cf

Relative humidity: 50 %; Loading factor: 0.4 m*/m’'; Air exchange: Iy

Remarks for aldehyde.

The reporting threshold of formaldehyde is 5.60%10™ mg/m’;
The method allows the quantifiable level of VOCs (pg) as follows:
Styrenes 0.0012; d-phenyleyelohexene: 0.0030

bRtk b 9: W OEC N adand
™ i | Criteria Practical Determined Data (24h) LEIE
Test Item EF Cone. EF Assessment
(mg/m’h) (mg/m’) (mg/m’h)
Tvac A=0.500
(Total Volatile Organic 0.038 0.095 A grade
Compounds) B=20.600
A=0.050
Formaldehyde BQL BOL A grade
B=0,050
A= 0400
Styrene 3.620¢10™ 9.050x10™ A grade
B=0.500
A=0.050
4-phenyleyclohexene BQL BOL A grade
B=0.050
!‘:; & Ml - } v
A e R e
5‘ o i s B M
dee v e b, ey
& ik BOL means the analytes are below quantifiable level with a standard $ L air collection

volume for VOC and below reporting threshold with a standard 10 L air collection volume

CCSQIC/QP/00Y
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CERTIFICATE

Beijing ZhongDaHuaYuan Certification Center

eBEY Fuehy pgaidnwit Stteel, Wostern Dastrict, Baeljpng 100233, iR Chinay

Hereby certifies that the organization

Commercial Carpet Co.,Ltd.
(et Conclie O Sonciad Credit YI3202057532238825)
Audit Address

Iniersection of Donggang Road and Donglang Roud Wuxing Econoniic
Park, Donggang Town Nishan District, Wuxi Jiangsy Province, China
Registered Address
Wuxing Economic Park, Donggang Town, Xishan District, Wud Jiangsu
Province, Ching

QMS is in conformity with
GB/T 19001-2016/1S0 9001:2015

This certificate is valid to the design and production of commercial carper

Issuing dare:2019.06.27;: Expiration dare: 2022.06,26
Initial issuing date:2013.07.11
Registraiion Number, ANABI9QO209R2A !

Tiee cevdification sgiirtia) sy dosia | iarlude these prodiest [ zervice dcopes which fael fo be covered by the
rafevait effective admimistrolion prmiiveih gl gealifomian pennaiis segelated by the sate
Ihe cernifind argandtarion st acoepd the 2urveillmrce awhl ave o regalor biris and the cémificaty i sevssidvied fo
Fo pifecrive ondy afier e apadif is guotified

scchEOIfUED .-.;_:
MK RSTaE - % pr—
gy 3 - =

g~ Liu Jiangyi o L

Director of ZDKHY Y

Note: Thi céntiligate ipfestmation ¢onld be avaidahle i the = ebvae of Cemiticiteon nd Accrediation Admisisiratinn of 1e2 4 .‘ ‘

Feople’s Repablic of Chiny iwww.gnvn gos oo) and Dejjieg ZhongDiliaaYeas Cariification Center (mww sdhs nai]
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CERTIFICATE

Beijing ZhongDaHuaYuan Certification Center

(22 fgchengmenwal Steeel, Westenm [roapict, Beijing 1090% 57 300 € sy

Herehy certifies that the organization

Commercial Carpet Co.,Lid.
{Urafiond Couly O Soriol Crediz 913702057512215875)
Awilit Address

huersection of Donggang Road and Donglang Road Wuxing Economic
Park, Donggang Town, Xishan District, Waxi ity Jiangsu Province, China
Registered Address
Wuxing Econumic Park. Donggang Tevwn, Xishan District. Waxl City, Jiangsu
* Province,China

EMS is in conformity with
GB/T 24001-2016/180 14001:2015

This centificate Is valld to the environmenral management activities of dexign and
production of commiercial carpet

Issuing date: 2019.06.27: Expiration date:2022.06.26
Initlal issuing daie:2013.07, 11
Regisiration Number: ANABIDEONI2R2M

T cort{flotiig mginiealion foogs dovsn § iwelade those prodiet / sorvvce scopes wiicd fnil to be covered &5 ihe

relevand effecrive adwinebrution pesariesion sl gleiliffeation permidos rgulaed by the juze

b effeviive ondy affer the awdi iy gualified

RrO/'TED

Liu J |
Director of ZDKY
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GREEN LABEL PLUS

INDOOR AIR QUALITY TESTING PROGRAM
THIS €CERTIFIES THAT

Address: Xishan Bistrict, Wuxi City, East Town Star Industrial Park.
China

HAS MET THE REQUIREMENTS OF
THE CARPET AND RUG INSTITUTE'S GREEN
LABEL PLUS' PROGRAM FOR CATEGORY:

47X Pre-dyed Polypropylene with Bitumen Backing

Range of Total VOCs
0.5 mg/m? or less

Product Type: Modular Tile

Joe W. Yarbrough, President
The Campet and Rug Institue, Inc.

Certification Date: 02/25/2014
Expiration Date: 12/31/2021

To view all GLP-Certified products visit www.campet-rug.org/glpprogucts.

Page 1 of 1

100 SOUTH HAMILTON STREET
DALTON GA 30720-4612 UNITED STATES

Chrpetirug.o

GLP1151

This product complies with
California DPH Section 01350
Version 1.2
Private Office Scenario.

A USGBC® recognized third

party certification program
for LEED v4 EQ Credit

ACCREDITED




